
UUssee  ooff  UUVV  aanndd  FFlluuoorreesscceennccee  SSppeeccttrraa  aass

SSuurrrrooggaattee  MMeeaassuurreess  ffoorr  CCoonnttaammiinnaanntt

OOxxiiddaattiioonn  aanndd  DDiissiinnffeeccttiioonn  iinn  tthhee

OOzzoonnee//HH22OO22 AAddvvaanncceedd  OOxxiiddaattiioonn  PPrroocceessss

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





 

  
 

Use of UV and Fluorescence Spectra as 

Surrogate Measures for Contaminant Oxidation 

and Disinfection in the Ozone/H2O2 Advanced 

Oxidation Process 

	 	



 

  

About the WateReuse Research Foundation 

 
The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s 
[...]
240 280 320 360 400 440 480 520 560 600

Wavelength (nm)

A
b

so
rb

an
ce

 (
cm

-1
)

Wavelength (nm)

A
b

so
rb

an
ce

 (
cm

-1
)

Wavelength (nm)

A: H2O2=0 mg/L B: H2O2:O3=10 mg/L

UV = 0 mJ/cm2

UV = 23 mJ/cm2

UV = 45 mJ/cm2

UV = 225 mJ/cm2

UV = 680 mJ/cm2

UV = 0 mJ/cm2

UV = 23 mJ/cm2

UV = 45 mJ/cm2

UV = 225 mJ/cm2

UV = 680 mJ/cm2



 

WateReuse Research Foundation  71 

 
 

Figure 3.15. Differential UV254 absorbance in the CCWRD secondary effluent. 

 
 

 
 

0%

10%

20%

30%

40%

50%

60%

70%

0 100 200 300 400 500 600 700

UV Dose (mJ/cm2)

D
if

fe
re

n
ti

al
 U

V
25

4 
A

b
so

rb
an

ce

UV (H2O2 = 0 mg/L) UV (H2O2 = 10 mg/L)

D
if

fe
re

nt
ia

l U
V

25
4

A
b

so
rb

an
ce

D
if

fe
re

nt
ia

l U
V

25
4

A
b

so
rb

an
ce

A: Ozone-Based Treatment (Unfiltered and Filtered) B: UV-Based Treatment (Filtered)

O 3:TO C Ratio

Filtered (H2O2:O3 = 0) Filtered (H2O2:O3 = 0.5) Filtered (H2O2:O3 = 1.0)

Unfiltered (H2O2:O3=0) Unfiltered (H2O2:O3=0.5) Unfiltered (H2O2:O3=1.0)

0%

10%

20%

30%

40%

50%

60%

70%

0 0.25 0.5 0.75 1 1.25 1.5
0%

10%

20%

30%

40%

50%

60%

70%

0 100 200 300 400 500 600 700

UV Dose (mJ/cm2)

D
if

fe
re

n
ti

al
 U

V
25

4 
A

b
so

rb
an

ce

UV (H2O2 = 0 mg/L) UV (H2O2 = 10 mg/L)

D
if

fe
re

nt
ia

l U
V

25
4

A
b

so
rb

an
ce

D
if

fe
re

nt
ia

l U
V

25
4

A
b

so
rb

an
ce

A: Ozone-Based Treatment (Unfiltered and Filtered) B: UV-Based Treatment (Filtered)

O 3:TO C Ratio

Filtered (H2O2:O3 = 0) Filtered (H2O2:O3 = 0.5) Filtered (H2O2:O3 = 1.0)

Unfiltered (H2O2:O3=0) Unfiltered (H2O2:O3=0.5) Unfiltered (H2O2:O3=1.0)

0%

10%

20%

30%

40%

50%

60%

70%

0 0.25 0.5 0.75 1 1.25 1.5



 

72 WateReuse Research Foundation 

 
 

Figure 3.16. 3D EEMs for ambient samples from CCWRD. 

 
 
 

 

Figure 3.17. 3D EEMs after treatment for the filtered CCWRD secondary effluent. 

 
  



 

WateReuse Research Foundation 73 

In addition to the qualitative comparison between treatment conditions, 3D EEMs can be 
deconvoluted to identify quantitative changes in fluorescence intensity. These analyses 
include changes in fluorescence spectra, TF, FI, and TI. Figures 3.18 and 3.19 illustrate the 
fluorescence profiles at an excitation wavelength of 254 nm after ozonation and UV/H2O2. 
Because the addition of H2O2 did not have a significant impact on ozone efficacy, and UV 
photolysis provided limited reductions in fluorescence intensity (see Figure 3.17), these 
fluorescence profiles are not shown. Fluorescence profiles are similar to absorbance spectra 
in that they demonstrate relatively consistent changes after oxidation, which is promising for 
their use as a surrogate for process efficacy. In order to develop process models, however, the 
optimal combination of excitation and emission wavelengths must be identified, which will 
be described later.  
 
As shown in Figures 3.18 and 3.19, the maximum fluorescence intensity in secondary 
effluent EEMs often occurs near an excitation wavelength of 254 nm and an emission 
wavelength of 450 nm. Based on this observation, the TI was defined as the change in 
fluorescence intensity between ambient and treated samples at this particular point (i.e., 
Ex254Em450,T/Ex254Em450,A). The FI was defined earlier as the ratio of the emissions within a 
single EEM at 450 nm and 500 nm when excited by a wavelength of 370 nm (i.e., 
Ex370Em450/Ex370Em500). These indices are provided in Table 3.19. 
 
Regarding ozonation, the FI values decreased consistently for O3:TOC ratios of 0.25 and 0.5 
but started to stabilize with higher ozone doses. In other words, the organic matter associated 
with emissions at 450 nm experienced more rapid transformation with low ozone doses than 
the organic matter associated with emissions at 500 nm. Further transformation at higher 
ozone doses occurred at similar relative rates, thereby stabilizing the FI. These relative 
changes are illustrated in Figure 3.20, and similar trends are apparent in Figure 3.21, which 
illustrates the changes in total and regional fluorescence intensities (not to be confused with 
fluorescence indices [FI]) after ozonation. In Figure 3.21, the regional fluorescence intensities 
associated with soluble microbial products (Region I) and fulvic acids (Region II) decreased 
at a faster rate than those of the humic acids (Region III). The TI, which measures the extent 
of organic transformation, reached as low as 0.06 for the highest O3:TOC ratio, thereby 
indicating that 94% of the original fluorescence had been eliminated. In general, there was no 
consistent difference between the unfiltered and filtered wastewater, although the addition of 
H2O2 hindered the ozone process slightly. Because of the limited reduction in fluorescence 
with UV and UV/H2O2, the corresponding FI and TI values did not change significantly. The 
corresponding changes in total and regional fluorescence intensities for UV and UV/H2O2 are 
illustrated in Figure 3.22. 
 



 

74 WateReuse Research Foundation 

 
 

Figure 3.18. CCWRD fluorescence profiles (Ex254) after ozonation. 

 

 

 

Figure 3.19. CCWRD fluorescence profiles (Ex254) after UV/H2O2. 

 
 

Excitation Wavelength = 254 nm
H2O2:O3 = 0

0.00

0.25

0.50

0.75

1.00

1.25

1.50

1.75

2.00

280 300 320 340 360 380 400 420 440 460 480

Emission Wavelength (nm)

F
lu

or
es

ce
n

ce
 I

n
te

ns
it

y

O3:TOC = 0

O3:TOC = 0.25
O3:TOC = 0.5

O3:TOC = 1.0
O3:TOC = 1.5

F
lu

or
es

ce
n

ce
 I

n
te

ns
it

y

Excitation Wavelength = 254 nm
H2O2:O3 = 0

0.00

0.25

0.50

0.75

1.00

1.25

1.50

1.75

2.00

280 300 320 340 360 380 400 420 440 460 480

Emission Wavelength (nm)

F
lu

or
es

ce
n

ce
 I

n
te

ns
it

y

O3:TOC = 0

O3:TOC = 0.25
O3:TOC = 0.5

O3:TOC = 1.0
O3:TOC = 1.5

F
lu

or
es

ce
n

ce
 I

n
te

ns
it

y

Excitation Wavelength = 254 nm
H2O2 = 10 mg/L

0.00

0.25

0.50

0.75

1.00

1.25

1.50

1.75

2.00

280 300 320 340 360 380 400 420 440 460 480

Emission Wavelength (nm)

F
lu

o
r

es
ce

n
ce

 I
n

te
n

UV = 0 mJ/cm2

UV = 23 mJ/cm2

UV = 45 mJ/cm2

UV = 225 mJ/cm2

UV = 680 mJ/cm2

F
lu

or
es

ce
n

ce
 I

n
te

n
si

ty

Excitation Wavelength = 254 nm
H2O2 = 10 mg/L

0.00

0.25

0.50

0.75

1.00

1.25

1.50

1.75

2.00

280 300 320 340 360 380 400 420 440 460 480

Emission Wavelength (nm)

F
lu

o
r

es
ce

n
ce

 I
n

te
n

UV = 0 mJ/cm2

UV = 23 mJ/cm2

UV = 45 mJ/cm2

UV = 225 mJ/cm2

UV = 680 mJ/cm2

F
lu

or
es

ce
n

ce
 I

n
te

n
si

ty



 

WateReuse Research Foundation 75 

Table 3.19. FI and TI Values for the CCWRD Secondary Effluent 

Unfiltered Ozone Exposure 

O3:TOC H2O2:O3=0 H2O2:O3=0.5 H2O2:O3=1.0 

FI TI FI TI FI TI 

0 1.41 1.00 1.41 1.00 1.41 1.00 
0.25 1.34 0.56 1.36 0.62 1.37 0.62 
0.5 1.25 0.29 1.30 0.30 1.33 0.33 
1.0 1.25 0.13 1.31 0.16 1.32 0.17 
1.5 1.25 0.06 1.30 0.10 1.32 0.12 

Filtered Ozone Exposure 

O3:TOC H2O2:O3=0 H2O2:O3=0.5 H2O2:O3=1.0 

FI TI FI TI FI TI 

0 1.39 1.00 1.39 1.00 1.39 1.00 
0.25 1.37 0.49 1.39 0.51 1.39 0.53 
0.5 1.27 0.24 1.30 0.28 1.34 0.29 
1.0 1.22 0.12 1.31 0.14 1.33 0.16 
1.5 1.24 0.08 1.33 0.09 1.35 0.10 

Filtered UV Exposure 

UV Dose 
(mJ/cm2) 

H2O2=0 mg/L H2O2=5 mg/L H2O2=10 mg/L 

FI TI FI TI FI TI 

0 1.39 1.00 N/A N/A 1.39 1.00 
23 1.42 0.86 N/A N/A 1.42 0.87 
45 1.40 0.87 N/A N/A 1.42 0.85 

225 1.40 0.88 N/A N/A 1.40 0.79 
680 1.40 0.84 N/A N/A 1.37 0.66 

Notes: FI=fluorescence index; N/A=data not available; TI=treatment index; UV=ultraviolet 
  



 

76 WateReuse Research Foundation 

 

Figure 3.20. CCWRD fluorescence profiles (Ex370) after ozonation. 

 

 

*H2O2:O3=0 

Figure 3.21. Changes in fluorescence intensity after ozonation for CCWRD. 

 
  

Excitation Wavelength = 370 nm
H2O2:O3 = 0

0.00

0.25

0.50

0.75

400 425 450 475 500 525 550

Emission Wavelength (nm)

F
lu

or
es

ce
n

ce
 I

nt
en

si
ty

O3:TOC = 0

O3:TOC = 0.25

O3:TOC = 0.5

O3:TOC = 1.0

O3:TOC = 1.5

F
lu

or
es

ce
nc

e 
In

te
ns

it
y

Em450 Em500

Excitation Wavelength = 370 nm
H2O2:O3 = 0

0.00

0.25

0.50

0.75

400 425 450 475 500 525 550

Emission Wavelength (nm)

F
lu

or
es

ce
n

ce
 I

nt
en

si
ty

O3:TOC = 0

O3:TOC = 0.25

O3:TOC = 0.5

O3:TOC = 1.0

O3:TOC = 1.5

F
lu

or
es

ce
nc

e 
In

te
ns

it
y

Em450 Em500

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

40,000

0 0.25 0.5 0.75 1 1.25 1.5

O3:TOC Ratio

F
lu

or
es

ce
nc

e 
In

te
n

si
ty

 (
un

it
le

ss
)

Total Fluorescence Fulvic Acids Proteins and Soluble Microbial Products Humic Acids

F
lu

or
es

ce
n

ce
 I

n
te

n
si

ty
 (

un
it

le
ss

)

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

40,000

0 0.25 0.5 0.75 1 1.25 1.5

O3:TOC Ratio

F
lu

or
es

ce
nc

e 
In

te
n

si
ty

 (
un

it
le

ss
)

Total Fluorescence Fulvic Acids Proteins and Soluble Microbial Products Humic Acids

F
lu

or
es

ce
n

ce
 I

n
te

n
si

ty
 (

un
it

le
ss

)



 

WateReuse Research Foundation 77 

 

*H2O2=10 mg/L 

Figure 3.22. Changes in fluorescence intensity after UV/H2O2 for CCWRD. 

 

3.2 Metropolitan Water Reclamation District of Greater  
Chicago, IL 

The Metropolitan Water Reclamation District of Greater Chicago (MWRDGC) operates 
seven wastewater treatment facilities. The study site treats approximately 240 MGD of 
wastewater composed of primarily domestic flows with minor industrial contributions. The 
liquid treatment train consists of preliminary screening, grit removal, primary clarification, 
conventional activated sludge, and secondary clarification. The activated sludge process 
operates with an SRT ranging from 7 days in the summer to 14 days in the winter and 
achieves full nitrification and incidental partial denitrification. The secondary effluent is 
discharged to the North Shore Channel without filtration or disinfection; therefore, this data 
set does not include evaluations of finished effluent. A simplified treatment schematic of the 
facility is provided in Figure 3.23. Unfiltered secondary effluent from the MWRDGC facility 
was collected in August 2010, and the initial water quality data in Table 3.20 were obtained. 
Using the initial TOC and nitrite data, the ozone dosing conditions in Table 3.21 were 
calculated. 
 
  

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

40,000

0 100 200 300 400 500 600 700

UV Dose (mJ/cm2)

F
lu

or
es

ce
nc

e 
In

te
n

si
ty

 (
un

it
le

ss
)

Total Fluorescence Fulvic Acids Proteins and Soluble Microbial Products Humic Acids

F
lu

or
es

ce
n

ce
 I

n
te

n
si

ty
 (

un
it

le
ss

)

0

5,000

10,000

15,000

20,000

25,000

30,000

35,000

40,000

0 100 200 300 400 500 600 700

UV Dose (mJ/cm2)

F
lu

or
es

ce
nc

e 
In

te
n

si
ty

 (
un

it
le

ss
)

Total Fluorescence Fulvic Acids Proteins and Soluble Microbial Products Humic Acids

F
lu

or
es

ce
n

ce
 I

n
te

n
si

ty
 (

un
it

le
ss

)



 

78 WateReuse Research Foundation 

 

Figure 3.23. Simplified treatment schematic for MWRDGC facility. 

 

Table 3.20. Initial Water Quality Data for MWRDGC 

Unfiltered Secondary 
Effluent 

Alkalinity (mg/L CaCO3) 134 
Bromide (μg/L) 93 
NDMA (ng/L) <2.5 
NH3 (mg/N/L) 0.07 
NO2 (mg/N/L) <0.05 
NO3 (mg/N/L) 9.10 

pH 7.6 
TKN (mg/N/L) 0.70 

TN (mg/N/L) 9.80 
TOC (mg/L) 5.7 

TON (mg/N/L) 0.63 
TSS (mg/L) <5 

Turbidity (NTU) 0.50 
UV254 absorbance (cm-1) 0.108 

Filtered Secondary 
Effluent 

 

pH 7.6 
TOC (mg/L) 6.9 
TSS (mg/L) <5 

Turbidity (NTU) 0.35 
UV254 absorbance (cm-1) 0.131 

Notes: NDMA=N-nitrosodimethylamine; TKN=total Kjeldahl nitrogen, the sum of TON and ammonia; 
TN=total nitrogen; TOC=total organic carbon; TON=total organic nitrogen, the difference of TN and 
ammonia, nitrate, and nitrite; TSS=total suspended solids; UV=ultraviolet 

 
  

1° North Shore 
Channel

2°CASPreliminary 1°1° North Shore 
Channel

2°CAS 2°CASPreliminary



 

WateReuse Research Foundation 79 

Table 3.21. Ozone Dosing Conditions for 1-L MWRDGC Secondary Effluent Samples 

Concentration of O3 stock solution=80 mg/L 
Concentration of H2O2 stock solution=10 g/L 
Unfiltered dilution ratio=(903/1000)=0.903 
Unfiltered TOC after dilution=5.1 mg/L 
Unfiltered NO2 after dilution< 0.05 mg/N/L (not considered in dosing calculations) 
 

Unfiltered 

O3:TOC/ 
H2O2:O3 

Wastewater 
Volume (mL) 

Nanopure 
Volume 

(mL) 

O3 Volume 
(mL) 

O3 Dose 
(mg/L) 

H2O2 
Volume 

(μL) 

H2O2 Dose 
(mg/L) 

Spike 903 97 0 0 0 0 
0.25/0 903 80 16 1.3 0 0 

0.25/0.5 903 80 16 1.3 46 0.5 
0.25/1.0 903 80 16 1.3 92 0.9 

0.5/0 903 64 32 2.6 0 0 
0.5/0.5 903 64 32 2.6 92 0.9 
0.5/1.0 903 64 32 2.6 184 1.8 
1.0/0 903 32 64 5.1 0 0 

1.0/0.5 903 32 64 5.1 184 1.8 
1.0/1.0 903 32 64 5.1 368 3.7 
1.5/0 903 0 97 7.8 0 0 

1.5/0.5 903 0 97 7.8 276 2.8 

1.5/1.0 903 0 97 7.8 552 5.5 

Note: Some values are affected by rounding error and the precision of the ozone spike. 
 
Filtered dilution ratio=(885/1000)=0.885 
Filtered TOC after dilution=6.1 mg/L 
Filtered NO2 after dilution<0.05 mg/N/L (not considered in dosing calculations) 
 

Filtered 

O3:TOC/ 
H2O2:O3 

Wastewater 
Volume (mL) 

Nanopure 
Volume 

(mL) 

O3 Volume 
(mL) 

O3 Dose 
(mg/L) 

H2O2 
Volume 

(μL) 

H2O2 Dose 
(mg/L) 

Spike 885 115 0 0 0 0 
0.25/0 885 96 19 1.5 0 0 
0.25/0.5 885 96 19 1.5 54 0.5 
0.25/1.0 885 96 19 1.5 108 1.1 
0.5/0 885 77 38 3.0 0 0 
0.5/0.5 885 77 38 3.0 108 1.1 
0.5/1.0 885 77 38 3.0 216 2.2 
1.0/0 885 38 76 6.1 0 0 
1.0/0.5 885 38 76 6.1 216 2.2 
1.0/1.0 885 38 76 6.1 432 4.3 
1.5/0 885 0 115 9.2 0 0 
1.5/0.5 885 0 115 9.2 324 3.2 
1.5/1.0 885 0 115 9.2 648 6.5 

Note: Some values are affected by rounding error and the precision of the ozone spike. 



 

80 WateReuse Research Foundation 

3.2.1 Ozone Demand/Decay 

Figure 3.24 illustrates the ozone demand/decay curves for filtered and unfiltered MWRDGC 
secondary effluent at various dosing conditions. The graph only includes dosing conditions 
with a measurable ozone residual after 30 seconds; corresponding CT values are also 
provided. For the O3/H2O2 samples, the addition of H2O2 caused a nearly instantaneous 
reaction with the dissolved ozone, which led to the formation of •OH but eliminated the 
dissolved ozone residual. Because of reactions with EfOM, the 0.25 O3:TOC ratio was 
insufficient to establish a measurable ozone residual after 30 seconds. For the remaining 
dosing conditions, the graph illustrates the IOD (i.e., the precipitous drop between 0 and 30 
seconds) and the decay over time. 
 
As supported by the higher TOC value for the filtered secondary effluent, organic leaching 
may have impacted the ozone decay phase of the MWRDGC reactions, although the initial 
ozone demand was similar between the filtered and unfiltered samples. Although this affects 
the overall CT values for the higher applied ozone doses, the effect on oxidation efficacy may 
be insignificant; many of the reactions occur rapidly, as demonstrated by the reaction time 
experiments for the CCWRD secondary effluent.  
 

 

Figure 3.24. Ozone demand/decay curves for MWRDGC. 

 

3.2.2 Bromate Formation 

As illustrated in Figure 3.25, limited bromate formation occurred during ozonation of the 
MWRDGC secondary effluent. The bromate levels were lower than those observed during 
the CCWRD experiments, which is likely attributable to the lower bromide concentrations, 
and the filtered and unfiltered samples also yielded similar bromate formation. The O3:TOC 
ratio of 0.25 rarely produced bromate levels >MRL, and the O3:TOC ratio of 0.5 was also 
<MRL or <10 μg/L for all samples. The 1.0 and 1.5 O3:TOC ratios did not yield substantial 
bromate formation, but the samples did exceed the 10 μg/L benchmark in all samples. Similar 
to CCWRD, the addition of H2O2 provided some degree of bromate mitigation. In order to 



 

WateReuse Research Foundation 81 

achieve the 10 μg/L treatment objective, the applied ozone dose would be limited to an 
O3:TOC ratio <1.0, or the process would have to be supplemented with substantial H2O2 
doses (assuming no other mitigation measures are implemented). 